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Replacement Parts Bag List
Stock #..............Description
DTXC1523.........5x8mm Ball Bearing .............................35 x2pcs
DTXC1535.........5x10mm Ball Bearing ...........................38 x2pcs
DTXC1595.........10x15mm Ball Bearing .........................37 x2pcs
DTXC6101.........Air Filter .............................................28,29 x1pc
DTXC6186ST ......Ball Cup 4.3mm..................................82 x12pcs
DTXC6251.........Ball Stud 4mm ....................................128 x4pcs
DTXC6252.........Ball Stud 6mm ....................................125 x6pcs
DTXC6257.........Ball Stud 4.3mm Short .......................124 x4pcs
DTXC6258.........Ball Stud 4.3mm Long ........................129 x4pcs
DTXC6259.........Ball Nut 6mm......................................127 x4pcs
DTXC6280.........Ball 6mm.............................................126 x2pcs
DTXC6285.........Belt Main ................................................47 x1pc
DTXC6286.........Belt Middle..............................................48 x1pc
DTXC6287.........Belt Rear ................................................45 x1pc
DTXC6344.........Body w/Wing (Green) ..................................x1pc
DTXC6345.........Body w/Wing (Black) ...................................x1pc
DTXC6346.........Body w/Wing (Red) .....................................x1pc
DTXC6347.........Body w/Wing (Yellow) ..................................x1pc
DTXC6348.........Body w/Wing (Silver) ...................................x1pc
DTXC6349.........Body w/Wing (Purple) .................................x1pc
DTXC6442.........Body Clip ............................................77 x10pcs
DTXC6460ST ......Body Mount ..........................................16 x4pcs
DTXC6617.........Chassis Brace Rear ...............................18 x1pc
DTXC6695ST ......Brake Adapter ........................................69 x1pc
DTXC6708.........Brake Cam ......................................73,114 x1pc
DTXC6711.........Brake Disk ..............................................71 x1pc
DTXC6725.........Brake Lever ............................................74 x1pc
DTXC6741.........Brake Rod ............................................116 x1pc
DTXC6751.........Brake Shoe...........................................70 x2pcs
DTXC6812ST ......Bulkhead Brace Rear .............................71 x1pc
DTXC6813ST ......Bulkhead Set Front................................3,4 x1pc
DTXC6814ST ......Bulkhead Set Rear ................................5,6 x1pc
DTXC6815ST ......Bulkhead Center.....................................17 x1pc
DTXC6862ST ......Front Bumper..........................................13 x1pc
DTXC7018.........Main Chassis............................................1 x1pc
DTXC7120.........Clutch Housing Two Speed ....................67 x1pc
DTXC7123.........Clutch Bell 16T 19T................................36 x1pc
DTXC7126.........16T Clutch Gear.....................................86 x1pc
DTXC7129.........19T Clutch Gear.....................................87 x1pc
DTXC7156.........Clutch Shoes & Spring ........130 x1pc, 33 x2pcs
DTXC7280.........CV Drive Shaft Front ............................43 x2pcs
DTXC7326.........Decal Set .....................................................x1pc
DTXC7350.........Differential Balls 1/8" ............................54 x8pcs
DTXC7368.........Differential Joint Long.............................57 x1pc
DTXC7369.........Differential Joint Short ............................58 x1pc
DTXC7395.........Differential Ring ....................................55 x2pcs
DTXC7396.........Differential Screw & Lock Washer ..61,DD x2pcs
DTXC7475.........Dogbone ...............................................45 x4pcs
DTXC7490.........Drive Disc Two Speed ............................68 x1pc
DTXC7495.........Drive Flange with One-Way ...................65 x1pc
DTXC7551.........Drive Washer ........................................39 x4pcs
DTXC7603.........Exhaust Gasket ......................................24 x1pc
DTXC7609.........Engine Mount .......................................30 x2pcs
DTXC7653.........Engine Clutch Nut Two Speed................32 x1pc
DTXC7710.........Flywheel .................................................31 x1pc
DTXC7811.........Fuel Tank ..............................................123 x1pc
DTXC7999ST ......Hub Rear ................................................9 x2pcs
DTXC8011.........Hinge Pin Inner.....................................88 x2pcs
DTXC8016.........Hinge Pin Outer Front...........................89 x2pcs
DTXC8017.........Hinge Pin Outer Rear ...........................90 x2pcs
DTXC8035ST ......Hub Carriers Front.............................10,11 x1pc
DTXC8150.........Kingpin Bushing....................................76 x4pcs

DTXC8246.........Main Shaft Two Speed ...........................72 x1pc
DTXC8252.........Manifold with Screws..........23,24 x1pc, E x2pcs
DTXC8310.........Pin 2x10mm..........................................40 x5pcs
DTXC8315.........Pipe Mount Set ................................27,L,X x1pc
DTXC8341.........Pressure Fitting 90-Degrees ................135 x1pc
DTXC8405ST ......Radio Tray / Upper Plate ..........................2 x1pc
DTXC8811ST ......Servo Mount Steering...........................41 x2pcs
DTXC8815ST ......Servo Mount Blocks..............................78 x4pcs
DTXC8855ST ......Servo Saver Arm Set .......................42,106,107,

108,109 x1pc
DTXC8881.........Servo Saver Post Right ...105,111,112,113 x1pc
DTXC8888.........Servo Saver Post Left...........................110 x1pc
DTXC8896.........Shaft Center ...........................................51 x1pc
DTXC8901.........Rear Axle..............................................44 x4pcs
DTXC9017.........Shock Body Set ................91,92,94,95,96,97,99

101,103,133,134 x2pcs
DTXC9046.........Shock Collar .......................................104 x2pcs
DTXC9051.........Shock Seal .........................................102 x4pcs
DTXC9063.........Shock O-Ring .......................................98 x8pcs
DTXC9137.........Shock Shaft..........................100 x2pcs, T x4pcs
DTXC9193.........Shock Tower Front..................................14 x1pc
DTXC9194.........Shock Tower Rear ..................................15 x1pc
DTXC9249.........Shock Spring 1.4mm ............................93 x2pcs
DTXC9350.........Snap Clip ..............................................66 x2pcs
DTXC9410.........Spur Gear Two Speed 42T.....................64 x1pc
DTXC9412.........Spur Gear Two Speed 46T.....................63 x1pc
DTXC9475ST ......Steering Drag Link................................85 x2pcs
DTXC9524.........Knuckle Brace Set Front ...............80,K,J x2pcs,

84,126, x4pcs
DTXC9538ST ......Suspension Arm Front............................7 x2pcs
DTXC9539ST ......Suspension Arm Rear ............................8 x2pcs
DTXC9571.........Steering Rod Set ............62 x1pc, 83,128 x2pcs
DTXC9645.........Throttle Linkage Hardware.............115,117,120,

121 x1pc,
119 x 2pcs

DTXC9655.........Throttle Rod..........................................118 x1pc
DTXC9660.........Thrust Ball 1/16" .................................59 x10pcs
DTXC9661.........Thrust Washer ......................................60 x2pcs
DTXC9696.........Tie Rod with Ends................79 x2pcs, 82 x4pcs
DTXC9698.........Timing Pulley 18T............................49,50 x4pcs
DTXC9699.........Timing Pulley 38T............................56,52 x2pcs
DTXC9736.........Tuned Pipe ......................................26,135 x1pc
DTXC9818.........Turnbuckle 20mm .................................79 x2pcs
DTXC9819.........Turnbuckle 30mm .................................81 x2pcs
DTXC9945ST ......Steering Knuckle Set ............................12 x2pcs
DTXM3000 ........4-Cell Battery Holder..............................19 x1pc
DTXR1215.........Double-Sided Foam Tape..............................122
DTXZ1044 .........Instruction Manual .......................................x1pc
PROC1105 ........Tire & Foam Insert...........................21,22 x2pcs
PROC4647 ........Wabash Chrome Wheels......................20 x2pcs

To order replacement parts or to send your model in for
repairs covered under warranty, you should send your
model to DuraTrax’s authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Suite 1, Champaign, Illinois 61822

Attn. Service Department
Phone: (217) 398-0007

9:00 A.M. - 5:00 P.M. Central Time M-F
E-Mail: hobbyservices@hobbico.com

ST indicates Stress-Tech™ part

Stock #..............Description
DTXC7396.........3mm Lock Washer...................................DD x2
DTXC7630.........2mm E-Clip...............................................T x10
DTXC7631.........2.5mm E-Clip ...........................................U x10
DTXC8240.........3mm Locknut............................................Y x10
DTXC8660.........3x3mm Set Screw......................................O x3
DTXC8675.........2x6mm S/T F/H Screw...............................B x6
DTXC8695.........3x8mm Cap Screw.....................................H x4
DTXC8780.........3x25mm Screw...........................................E x2
DTXQ0203 ........2.6x8mm S/T Screw...................................A x5
DTXQ0207 ........3x12mm S/T Screw ....................................F x5
DTXQ0209 ........3x16mm S/T Screw ...................................G x5
DTXQ0233 ........3mm S/T F/H Screw Set ........................M,N x5

DTXQ0257 ........3x12mm Screw ..........................................D x5
DTXQ0273 ........3x8mm F/H screw........................................I x2
DTXQ0277 ........3x20mm F/H Screw ....................................J x5
DTXQ0279 ........4x12mm F/H Screw..................................L x10
DTXQ0285 ........3mm Cap Screw Assortment.................C, P x2
DTXQ0305 ........4mm Set Screw Assortment .................Q, R x3
DTXQ0307 ........5x5mm Set Screw ......................................S x3
DTXQ0401 ........2mm Nut..................................................W x10
DTXQ0424 ........4mm Locknut..............................................X x5
DTXQ0501 ........2mm Washer .....................................Z, AA x10
DTXQ0503 ........5mm Washer .........................................BB x10
DTXQ0525 ........4mm E-Clip...............................................V x10

Hardware

Stock #..............Description
DTXC6182.........Ball Cups Yellow (14)
DTXC6106.........Belt Tensioner Set
DTXC6343.........Body w/Wing (Unpainted)
DTXC6865.........Foam Bumper
DTXC7121.........Clutch Bell 14T 17T
DTXC7124.........Clutch Gear 14T Two-Speed
DTXC7125.........Clutch Gear 15T Two-Speed
DTXC7127.........Clutch Gear 17T Two-Speed
DTXC7128.........Clutch Gear 18T Two-Speed
DTXC7280.........CV Rear Drive Shaft (2)
DTXC7352.........1/8" Carbide Balls (12)

Stock #..............Description
DTXC7441.........1/16" Carbide Balls (6)
DTXC8406.........Radio Tray Graphite
DTXC9411.........Spur Gear 43T Two-Speed
DTXC9413.........Spur Gear 47T Two-Speed
DTXC9415.........Stabilizer Bar Kit 1.8mm
DTXC9416.........Stabilizer Bar Kit 2mm
DTXC9722.........Tire Slick w/Foam (4)
DTXC9882.........Wheels 5-Spoke Star, Black (4)
DTXC9883.........Wheels 10-Spoke White, Narrow (4)
DTXC9884.........Wheels 5-Spoke Yellow, Narrow (4)

Optional Parts and Hardware

Other Accessories Available From DuraTrax

Field Bag
DTXP2010, DTXP2000

Tool Sets
(Metric & Standard)

DTXR0140
DTXR0375
DTXR0380

TX NiCad Conversion Kit
(For use with DuraTrax & Futaba Systems)

DTXP4010

®
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DTX .18 Engine

Stock # Description Includes
DTXG0353 .......Bearing Front...............................12 x1pc
DTXG0363 .......Bearing Rear ...............................10 x1pc
DTXG0381 .......Carb Barrel (Rotor)......................27 x1pc
DTXG0403 .......Carb Dust Cover..........................26 x1pc
DTXG0409 .......Carb Body ...................................28 x1pc
DTXG0430 .......Carb Gasket (O-Ring) ...................7 x1pc
DTXG0443 .......Carb Complete ............................35 x1pc
DTXG0455 .......Carb Retainer Screws ...............36 x2pcs
DTXG0473 .......Connecting Rod ............................6 x1pc
DTXG0498 .......Coverplate w/Gasket ................8,16 x1pc
DTXG0503 .......Coverplate Gasket.........................8 x1pc
DTXG0513 .......Coverplate Screws ....................17 x4pcs
DTXG0524 .......Crankcase ...................................11 x1pc
DTXG0536 .......Crankshaft .....................................9 x1pc
DTXG0537 .......One-Way Bearing........................37 x1pc
DTXG0549 .......Cylinder/Piston Set.....................3,4 x1pc
DTXG0558 .......Fuel Inlet .....................................31 x1pc

Stock # Description Includes
DTXG0563 .......Drive Washer...............................13 x1pc
DTXG0584 .......Heatsink Head w/Gasket............1,2 x1pc
DTXG0593 .......Head Gasket .................................2 x1pc
DTXG0599 .......Head Screws (4)........................20 x4pcs
DTXG0597 .......Idle Needle w/O-Ring .............22,23 x1pc
DTXG0608 .......Idle Needle O-Ring......................23 x1pc
DTXG0616 .......Needle Socket .............................32 x1pc
DTXG0623 .......Needle Valve w/O-Ring ..........33,34 x1pc
DTXG0624 .......Needle Valve Assy........31,32,33,34 x1pc
DTXG0631 .......Needle Valve O-Ring...................33 x1pc
DTXG0643 .......Piston Pin ......................................5 x1pc
DTXG0753 .......Recoil Starter Assembly..............18 x1pc
DTXG0763 .......Start Shaft ...................................15 x1pc
DTXG0804 .......Throttle Arm ................................25 x1pc
DTXG0808 .......Throttle Arm Nut..........................24 x1pc
DTXG0813 .......Throttle Stop Screw Assy.......29,30 x1pc
DTXG3001 .......Silver Sport Glow Plug ...........14,21 x1pc

(Actual Size)

Other Accessories Available From DuraTrax

Pit Tech Camber Gauge
DTXR1145

Nylon Work Mat
DTXP2040

Kwik Trak Racing Cones
DTXC2377



# Item Description Available in Stock #
1 Chassis ......................................................................................DTXC7018
2 Upper Plate/Servo Tray ..............................................................DTXC8405
3 Front Bulkhead (Lower)..............................................................DTXC6813
4 Front Bulkhead (Upper) .............................................................DTXC6813
5 Rear Bulkhead (Right) ...............................................................DTXC6814
6 Rear Bulkhead (Left)..................................................................DTXC6814
7 Front Suspension Arm ...............................................................DTXC9538
8 Rear Suspension Arm................................................................DTXC9539
9 Rear Hub....................................................................................DTXC7999
10 Hub Carrier (Left) .......................................................................DTXC8035
11 Hub Carrier (Right) ....................................................................DTXC8035
12 Steering Knuckle........................................................................DTXC9945
13 Front Bumper .............................................................................DTXC6862
14 Front Aluminum Shock Tower ....................................................DTXC9193
15 Rear Aluminum Shock Tower.....................................................DTXC9194
16 Body Post...................................................................................DTXC6460
17 Center Bulkhead ........................................................................DTXC6815
18 Rear Chassis Brace ...................................................................DTXC6617
19 4-Cell Battery Holder .................................................................DTXM3000
20 Wheel ........................................................................................PROC4647
21 Foam Insert ...............................................................................PROC1105
22 Tire ............................................................................................PROC1105
23 Exhaust Manifold........................................................................DTXC8252
24 Exhaust Manifold Gasket ...........................................................DTXC7603

DTXC8252
25 Exhaust Coupler ........................................................................DTXC7602
26 Tuned Pipe .................................................................................DTXC9736
27 Tuned Pipe Holder .....................................................................DTXC8315
28 Air Filter Foam Element .............................................................DTXC6101
29 Air Filter Base ............................................................................DTXC6101
30 Engine Mounting Block ..............................................................DTXC7609
31 Flywheel .....................................................................................DTXC7710
32 Clutch Nut/Pilot Shaft.................................................................DTXC7653
33 Clutch Shoe ...............................................................................DTXC7156
35 5x8mm Bearing..........................................................................DTXC1523
36 Clutch Bell (16T/19T) .................................................................DTXC7123
37 10x15mm Bearing......................................................................DTXC1595
38 5x10mm Bearing........................................................................DTXC1535
39 Hex Drive Washer ......................................................................DTXC7551
40 2x10mm Pin ...............................................................................DTXC8310
41 Steering Servo Mount ................................................................DTXC8811
42 Steering Servo Horn ..................................................................DTXC8855
43 Front CV Drive Shaft..................................................................DTXC7280
44 Rear Axle ...................................................................................DTXC8901
45 Rear Dogbone............................................................................DTXC7475
46 Rear Drive Belt...........................................................................DTXC6287
47 Front Drive Belt ..........................................................................DTXC6285
48 Center Drive Belt........................................................................DTXC6286
49 Small Pulley ...............................................................................DTXC9698
50 Belt Guide (Small)......................................................................DTXC9698
51 Center Pulley Shaft ....................................................................DTXC8896
52 Differential Gear/Pulley ..............................................................DTXC9699
53 5x8mm Bushing .........................................................................DTXC1523
54 1/8" Differential Ball....................................................................DTXC7350
55 Differential Ring..........................................................................DTXC7395

56 Belt Guide (Large)......................................................................DTXC9699
57 Differential Outdrive (Long)........................................................DTXC7368
58 Differential Outdrive (Short) .......................................................DTXC7369
59 1/16" Thrust Ball.........................................................................DTXC9660
60 Thrust Washer............................................................................DTXC9661
61 2x15mm Differential Screw ........................................................DTXC7396
62 Steering Rod ..............................................................................DTXC9571
63 46T Spur Gear ...........................................................................DTXC9412
64 42T Spur Gear ...........................................................................DTXC9410
65 Gear Mount w/One-Way ............................................................DTXC7495
66 Split Ring for 2-Speed................................................................DTXC9350
67 2-Speed Clutch Drum ................................................................DTXC7120
68 2-Speed Clutch ..........................................................................DTXC7490
69 Brake Nut ...................................................................................DTXC6695
70 Brake Caliper .............................................................................DTXC6751
71 Brake Disk..................................................................................DTXC6711
72 Main Shaft..................................................................................DTXC8246
73 Brake Cam .................................................................................DTXC6708
74 Brake Lever ................................................................................DTXC6725
75 Rear Bulkhead Brace.................................................................DTXC6812
76 Kingpin Bushing .........................................................................DTXC8150
77 Body Clip....................................................................................DTXC6442
78 Throttle Servo Mounting Block...................................................DTXC8815
79 20mm Turnbuckle.......................................................................DTXC9818
80 26mm Rod .................................................................................DTXC9524
81 30mm Turnbuckle.......................................................................DTXC9819
82 4.3mm Ball Cup .........................................................................DTXC6186
83 4mm Ball Cup ............................................................................DTXC9571
84 6mm Ball End.............................................................................DTXC9524
85 Steering Linkage Drag Link .......................................................DTXC9475
86 16T Clutch Gear.........................................................................DTXC7126
87 19T Clutch Gear.........................................................................DTXC7129
88 Inner Hinge Pin ..........................................................................DTXC8011
89 Outer Hinge Pin (Front)..............................................................DTXC8016
90 Outer Hinge Pin (Rear) ..............................................................DTXC8017
91 Shock End..................................................................................DTXC9017
92 Lower Spring Seat .....................................................................DTXC9017
93 Shock Spring..............................................................................DTXC9249
94 Upper Spring Seat .....................................................................DTXC9017
95 1mm Preload Clip ......................................................................DTXC9017
96 2mm Preload Clip ......................................................................DTXC9017
97 Shock Cartridge Cap .................................................................DTXC9017
98 O-Ring........................................................................................DTXC9063
99 Shock Body................................................................................DTXC9017
100 Shock Shaft................................................................................DTXC9137
101 Shock Piston ..............................................................................DTXC9017
102 Shock Diaphragm.......................................................................DTXC9051
103 Shock Cap .................................................................................DTXC9017
104 Shock Collar...............................................................................DTXC9046
105 Servo Saver Tube.......................................................................DTXC8881
106 Servo Saver Arm Upper (Right).................................................DTXC8855
107 Servo Saver Arm (Left) ..............................................................DTXC8855
108 Servo Saver Arm Lower (Right) .................................................DTXC8855
109 Servo Saver Bushing .................................................................DTXC8855
110 Servo Saver Shaft (Left) ............................................................DTXC8888
111 Servo Saver Spring....................................................................DTXC8881
112 Servo Saver Adjustment Nut......................................................DTXC8881
113 Servo Saver Shaft (Right) ..........................................................DTXC8881
114 Brake Actuator ...........................................................................DTXC6708
115 Brake Adjustment Collar ............................................................DTXC9645
116 Brake Rod ..................................................................................DTXC6741
117 Brake Tubing ..............................................................................DTXC9645

118 Throttle Rod ...............................................................................DTXC9655
119 Throttle Rod Collar.....................................................................DTXC9645
120 Throttle Rod Connector..............................................................DTXC9645
121 Throttle Rod Spring....................................................................DTXC9645
122 Double-Sided Foam Tape...........................................................DTXR1215
123 Fuel Tank....................................................................................DTXC7811
124 4.3mm Ball Stud (Short) ............................................................DTXC6257
125 6mm Pillow Ball..........................................................................DTXC6252
126 6mm Ball ....................................................................................DTXC9524

DTXC6280
127 6mm Ball Nut .............................................................................DTXC6259
128 4mm Ball Stud............................................................................DTXC6251
129 4.3mm Ball stud (Long)..............................................................DTXC6258
130 Clutch Spring .............................................................................DTXC7156
133 4mm Shock Preload Clip ...........................................................DTXC9017
134 8mm Shock Preload Clip ...........................................................DTXC9017
135 90° Pressure Fitting ...................................................................DTXC8341

DTXC9736

A 2.6x8mm S/T Screw ..................................................................DTXQ0203
B 2x6mm S/T F/H Screw...............................................................DTXC8675
C 3x10mm Cap Screw ..................................................................DTXQ0285
D 3x12mm Screw ..........................................................................DTXQ0257
E 3x25mm Screw ......................................................DTXQ0211, DTXC8252
F 3x12mm S/T Screw ...................................................................DTXQ0207
G 3x16mm S/T Screw ...................................................................DTXQ0209
H 3x8mm Cap Screw.....................................................................DTXC8695
I 3x8mm F/H Screw .....................................................................DTXQ0273
J 3x20mm F/H Screw ...............................................DTXQ0277, DTXC9524
K 3x30mm F/H Screw ...................................................................DTXC9524
L 4x12mm F/H Screw ...............................................DTXQ0279, DTXC8315
M 3x10mm S/T F/H Screw.............................................................DTXQ0233
N 3x12mm S/T F/H Screw.............................................................DTXQ0233
O 3x3mm Set Screw......................................................................DTXC8660
P 3x6mm Cap Screw ....................................................................DTXQ0285
Q 4x4mm Set Screw......................................................................DTXQ0305
R 4x6mm Set Screw......................................................................DTXQ0305
S 5x5mm Set Screw......................................................................DTXQ0307
T 2mm E-Clip ............................................................DTXC7630, DTXC9137
U 2.5mm E-Clip .............................................................................DTXC7631
V 4mm E-Clip ................................................................................DTXQ0525
W 2mm Nut ....................................................................................DTXQ0401
X 4mm Locknut .........................................................DTXQ0424, DTXC8315
Y 3mm Locknut..............................................................................DTXC8240
Z 2mm Washer..............................................................................DTXQ0501
AA 3mm Washer..............................................................................DTXQ0501
BB 5mm Washer..............................................................................DTXQ0503
DD 3mm Lock Washer .....................................................................DTXC7396

This parts list shows the key number, part description and parts bag
stock number for ordering. If there are multiple stock numbers listed, that
particular part is available in several places. Refer to the replacement
parts bag list for the contents of each parts bag.




